ACETAMINOPHEN DOSING
FOR INFANTS AND CHILDREN

This guide will help you give your child the right amount of acetaminophen.

If possible, use weight to dose your child; otherwise, use age.
Give every 4-6 hours as needed for fever or pain.

Do NOT give more than 4 doses in a 24-hour period.

Do NOT use with any other medicines containing acetaminophen.

CHILDREN
AND JUNIOR'S
ACETAMINOPHEN
TABLETS

160 MG

CHILD'S INFANTS' CHILDREN'S CHILDREN'S
WEIGHT ACETAMINOPHEN ACETAMINOPHEN ACETAMINOPHEN
SUSPENSION LIQUID | SUSPENSION LIQUID TABLETS
AND AGE 160 MG/5 ML 160 MG/5 ML 80 MG

6-11 LBS PTE—
(3-5 KILOGRAMS) -: I A "
0-3 MONTHS 1.25mL

12-17 LBS T
(5-7 KILOGRAMS) .: i A h
4-11 MONTHS 2.5mL

L

18-23 LBS IR
(8-10 KILOGRAMS) L L h
12-23 MONTHS 3.75mL

24-35 LBS
(11-15 KILOGRAMS)
2-3 YEARS ST) 2 tablets 1 tablet
36-47 LBS
(16-21 KILOGRAMS)
4-5 YEARS 7.5mL 3 tablets 1-1/2 tablets
4859 [BS ask a
healthcare
(22-26 KILOGRAMS) provider —_
6-8 YEARS 10mL 4 tablets 2 tablets
60-71 LBS
(27-32 KILOGRAMS) 1;:_
9-10 YEARS o 5 tablets 2-1/2 tablets
72-95 LBS
(33-43 KILOGRAMS) 15mE
11 YEARS 6 tablets 3 tablets

Ask your healthcare provider if you have any questions
and always read and follow the label of the specific KﬂOWYOUI’DOSQOI’g

medicine you are using. Acetaminophen Awareness Coalition




